




















































Presentation 
for

Terms of Reference
to 

Expert Appraisal Committee 
for 

Synthetic Organic Chemicals Project
of

M/s. SNF Flopam India Pvt Ltd
S. No 141/1/2 and 142/1, National Highway 8A, Varsana, 

Ta: Gandhidham Kutch, Gujarat, 370201
(Case No. IA/GJ/IND2/62913/2017)

Date : 17/04/2017 Agenda No. 22.4.6

Consultant :

ECO-CARE SOLUTIONS
306-307, 3rd floor, Dwarkesh Complex,
Sun Pharma Road, Atladara, Vadodara (Gujarat)



This slide is intentionally kept blank



Project Proponents

• M/s. SNF Flopam India Pvt. Ltd., is subsidiary of SPCM SA France, holding
company of SNF Floerger group; a Leader in manufacturing and processing
water-soluble polymers, SNF has developed a range of more than 1000 products
[...]
acrylamides are produced by co-polymerisation of Acrylamide and acrylic acid sodium salt.

O NH
2

*

O ONH
2

ONa

*
x

 

y

 

O
ONa

+x y

catalysts

2. Poly-Acrylamide powder

Raw Materials:The production line is designed for 30,000 T/year for this product. Here below is the 
consumption for two powder workshops: 

Raw Materials MT/Year

Acrylic acid 14074

Caustic soda 14074

Process water 89462

Acrylamide 74940



Block diagram: PolyAcrylamide Powder Process Block Diagram is schematized below

Ammonium 
sulfate

Dissolution Reactors Granulators
Momomer(s), Base

AtmosphereRelease

Scrubber

Dryers

Atmosphere Release

Cyclone (Product 
Recovery)

Screening/Bagging
Loading Operations

NaturalGas

Bag houses, Small 
Dust Recovery

Atmosphere Release

Product

Post 
hydrolysis

(only in case 
of PH 

product)

Caustic 
soda

Scrubbers

Sulfuric 
acid

Atmosphere release

Cont…

17



Cont…

18

Process descriptions
Liquid poly-acrylamide is manufactured by adding acrylamic acid and 
acrylamide while stirring. After checking set ph and temperature, 
nitrogen degassing is done from the bottom of the reactor. At the end of 
degassing, catalyst is added to start the polymerization. Nitrogen 
blanketing is maintained. Mass is allowed to cool after the reaction 
under stirring. After sampling and analysis, filtration is done and filled 
into containers.
Dispersants are manufactures by addition of acrylic acid into 
polymerization reactor and stirred. Sample is checked and blanked with 
nitrogen. To start the reaction, catalysts are added into the reactor. 
When the reaction is over, mass is cooled and sample is taken and 
filtered before conditioning.

3. PolyAcrylamide liquid
Raw Materials:The production line is designed for 42,000 T/year for this product. Here below is the 
consumption for one Liquid workshops: 

Raw

Materials
MT/Year

Acrylamide 12 600

Acrylic acid 9 600

Caustic 

soda
5 850

Process 

water
26 750



Cont…

19

Process Descriptions
The solution is transferred into the reactor to make water 
suspension in the solvent. The suspension in homogenized through 
a rotator to get the right viscosity. Nitrogen degassing is done to 
remove Oxygen in the system which may inhibit the reaction.
Catalysts are added and the reaction starts. When the 
temperature reached is around 40°C; due to the exothermicity of 
the reaction. The temperature is maintained around 40°C by 
cooling. Nitrogen degassing and Catalyst addition are continuous.
At the end of the reaction, Hydrophilic surfactant is introduced to 
the product soluble in water. PolyAcrylamide emulsions are filtered 
and packed.
In case of Distilled Emulsions:The Emulsion base is manufactured 
as above and fed into an evaporator heated with steam. Distilled 
Emulsions are collected and conditioned. Solvent is recycled in the 
process.

4. Poly-Acrylamide emulsion

Raw Materials:The production line is designed for 36,000 T/year for 
this product. Here below is the consumption for three emulsion 
workshops: 

Raw

Materials
MT/Year

Acrylamide 9 000

Acrylic acid 10 800

Caustic soda 1 800

Process water 12 600

Oil 6 800



Block Diagram of process

20



PRODUCTS PROPERTIES 

Sr. 

No 

Full name of 

the products 

and 

production 

capacity 

MT/Month

Physical 

Phase

Nos. Of 

Contai

ner 

detail

Main properties (refer MSDS)

B.P. 

°C

F.P. °C Vapor 

Density

Specific 

gravity

LD50 mg/Kg

LC50 mg/l

1 Acrylamide Solid

160 

Nos. 

HDPE 

Drums

(25 Kg)

125°

C 

(257

°F)

Closed 

Cup: 

138°C 

(280.4

°F)

2.45 1.122 

ORAL (LD50): Acute: 124 

mg/kg [Rat.]. 107 mg/kg 

[Mouse]. 150 mg/kg

[Rabbit]. DERMAL 

(LD50): Acute: 400 

mg/kg [Rat]. 1680 

mg/kg [Rabbit]

21



Characteristics of raw materials

Raw material spec. Acrylonitrile Acrylic Acid Caustic Soda Oil

Chemical name Acrylonitrile Acrylic Acid
Sodium Hydroxide 

solution 
N.A.

Synonyms
Vinyl Cyanide, 

Propenitrile

Propeonic Acid, 

Ethylene Carboxylic 

Acid

Lye, Sodium Hydrate, 

White Caustic, 

Caustic Soda, Soda 

Lye, Soda Ash, 

Ascarite

N.A.

Molecular weight

(gm/mole)
53.06 72.06 40.01 N.A.

Molecular formula C3H3N C3H402 NaOH N.A.

Physical form Liquid Liquid Solid N.A.

Colour Colour less Colour less White pellets

Solubility

Soluble in diethyl 

ether acetone. 

Very slightly 

soluble in cold 

water, hot water.

Soluble in cold water. 

Very slightly soluble in 

acetone. Insoluble in 

diethyl ether

Soluble in water N.A.

Melting point, oC -82 14 318 N.A.

Boiling point, oC 77.3 111 140 N.A.

Specific gravity 0.806 1.05 2.13 at 20oC N.A.
22



SOURCE AND TRANSPORTATION OF RAW MATERIAL

23

Name of 

chemical

Source country 

/ City

Mode of transport 

up to site
Mode of storage

Acrylonitrile Overseas Ship/Truck

Tank Farm: 

2 tanks of 450 m3 each at 

atmospheric pressure/temp 

Acrylic Acid Overseas Ship /Truck

Tank Farm: 

6 tanks of 250 m3 each at

23 oC

Caustic Soda Gujarat Truck

Shed: 

2 tanks of 360 m3 each at 

atmospheric pressure

Oil Overseas Ship/Truck
Shed: 

1 tank of 350 m3



UTILITIES

24

Sr. No. Particulars Consumption

1 Power Consumption 16300 kW

2 Proposed total fresh water Requirement 1482 KL/day

3 Natural Gas 2200 Nm3/Hr

FLUE GAS EMISSION 

Sr. No. Type of Emission Fuel APCM Details of Stack

1 Boiler / Heater Natural Gas None 12 m

FUGITIVE EMISSION

Sr. No. Type of Emission APCM Details of Stack (m)

1 Powder dissolution Vessels Scrubber 12 m

2 Powder Reaction Vessels Scrubber 12 m

3 Powder Dryers Scrubber 12 m

4 Finish goods Tank – 1 None 12 m

5 Finish goods Tank – 2 None 12 m

6 Emulsion product line Scrubber 12 m

7 Liquid production line Scrubber 12 m



NEW WB as on 12-09-2017

Domestic 
34 KL/day

Cooling 
240 KL/day

Effluent
17 KL/day

Fresh Water
1507 KL/Day

Blow-down
80 KL/day

Washing
133 KL/day

Process
1095 KL/day

Boiler
5 KL/day

Blow-down
1 KL/day

Sewage
27 KL/day

Washing
133 KL/day



WATER CONSUMPTION AND WASTEWATER GENERATION 

26

Sr. No. Source

Water Consumption (KL/Day) Wastewater Generation(KL/Day)

Proposed Quantity Proposed Quantity

A Industrial

Process 1095 17

Boiler 5 1

Cooling 240 80

Washing 133 133

Total 1473 231

B Domestic 9 8

Total 1482 239

Domestic 
9 KL/day

Cooling 
240 KL/day

Effluent
17 KL/day

Fresh Water
1482 KL/Day

Blow-down
80 KL/day

Washing
133 KL/day

Process
1095 KL/day

Boiler
5 KL/day

Blow-down
1 KL/day

Sewage
8 KL/day

Washing
133 KL/day



EFFLUENT TREATMENT PLANT 

 The industrial effluent generation is 231 m3/day; out of which approximately 133 m3/day effluent
from washing activity and other is from ancillary activities like cooling tower and boiler blow downs.
Total effluent shall be treated at in-house ETP and it (meeting GPCB norms) will be either re-used for
suitable purposes or would be used for plantation within premises.

Treatment scheme:

 The incoming effluent will be collected in equalization tank for homogenization of different effluent
streams. After equalization it will go to flash mixer by gravity, where chemicals dosing takes place and
physico-chemical treatment is given. After flash mixer, effluent is taken to flocculation tank fitted with
Flocculator. Here, coagulation & flocculation will take place. The sludge generated during chemical
treatment shall be removed in primary settling tank. In primary settling tank, settlement of effluent
takes place and generated sludge shall be disposed to sludge drying bed.

 The supernatant from primary settling tank shall flow to aeration tank for further biological
treatment. The supernatant from aeration tank will go to secondary settling tank by gravity for settling.
From the secondary settling tank, the supernatant shall be collected in treated water tank. The sludge
from second settling tank will also be sent to sludge drying bed, where sludge gets dried.

 For polishing treatment, the treated effluent shall be pumped to pressure sand filter & carbon Filter
for removal of suspended solids & residual organics. The outlet from filters shall be sent for final
disposal.

27



28

Name and size of the ETP units :

Sr. No Description Nos Capacity, m3

1 Equalization Tank 1 150

2 Flash Mixer 1 10

2(A) Flocculator 1 10

3 Primary Settling Tank 1 20

4 Aeration Tank 1 150

5 Secondary Settling Tank 1 20

6 Treated Water Tank 1 100

7/7A Pressure Sand/Carbon Filter 1+1 1.0 m dia each

8 Sludge Drying Beds 4 1. 5 X1.5 X 4 nos.

ETP Process diagram:

7

Air compressor

5

4

2
3

62A

7A

8

1

Effluent for recycle or 
gardening

Inlet

Sludge Disposal



WASTE GENERATION, HAZARDS AND CONTROLS 

Detail of Environment Management Cell

29

Detail of Hazardous Waste Category Total Quantity

Air Filter ash 35.1 20.5 MT/Year

Catalyst empty bags 33.1 2 MT/Year

Glass contaminated Lab equipment 23.1 2.75 MT/Year

ETP Sludge 35.3 60 MT/year

Sr. No. Designation Proposed responsibility

1 Factory Manager  Environmental policy and Procedures
 Overall responsibility for environmental management and 
decision making for all environmental issues
 Ensuring legal compliance by properly conducting activities 
as required by various regulatory agencies from time to time 
and interacting with the same

2 Manager - EHS 
and Executives 

 Ensure environmental monitoring as per appropriate 
procedures.
 Ensure correct records of production, raw material, fuel 
consumption, water consumption, solid hazardous wastes.
 Ensure of compliance of Stack Emissions, Ambient Air, Noise 
as per the GPCB norms

3 Visiting Doctors  Regular Health Checkups.



Environment Monitoring Plan

Sr. No Activity Schedule

AIR QUALITY MONITORING

1 Ambient air monitoring of parameters specified by GPCB 

in their air consents 

Quarterly 

2 Stack monitoring of flue gas stacks as given in air 

consent from time to time

Quarterly

WASTE QUALITY MONITORING

1 Treated and untreated wastewater analysis for 

parameters in CC&A

Monthly

NOISE MONITORING

1 Noise Monitoring and maintaining records Quarterly

HEALTH RECORD KEEPING

1 Heath checkups of worker as per GFR Six monthly

WORKPLACE MONITORING 

1 Workplace parameter Six monthly

30



SAFETY ASPECT

31

 Process Hazard :
• Exothermic Run-away reaction
• Release of Heat and Flammable gases
• Fire, Toxic gas release and Explosion
 Control measured provided
• Raw Materials quantity will be controlled either volumetrically or gravimetrically through 
pump.
• High Temperature indicator valve and sensor must be provided
• Auto cutoff system must be provided after reaching of predetermined maximum safe 
temperature.
• Pressure gauge is must provided.
• Safety Control valve is must be provided.
• The Vessel Emergency Relief vent should discharge to a suitably designed catch pot or 
should be so positioned that people working in the area and members of the public will not 
be in danger  if the contents of the vessel are discharged.
• Boiler cut off temperature will be 160 oC , Thermic fluid heater cut off temperature will be 
210 oC and  pressure will be 5 kg for steam boiler should be maintain for safety.
• Separate isolated storage is provided for solvent like toluene , Acetone.
•Use skilled worker for process control. 
• Proper selection of MOC.
•Mechanical seal in all pumps and reactors.



Measures Proposed For Noise Pollution Abatement & Its 
Monitoring

• There are few sources generating noise, such as loading/unloading of the
material, transportation. Following measures are proposed for reduction of
noise in ambient air.

• Loading/unloading shall be done from minimum height
• Proper lubrication and other maintenance shall be undertaken periodically in
all the moving parts of machinery.
• Green belt will be developed along the periphery.
• Ear-muffs, Ear Plug will be provided to the workers in the high noise area.
• Noise is controlled by installing machine on vibration damping base and
separate isolation of noisy machine.

Scope of 
Monitoring

Parameter
Frequency of 
Monitoring

Noise 6 location at plant site Quarterly 

32



DRAFT TERMS OF REFERENCE

33

Present land use within 5 km aerial distance based on satellite imagery 

Layout Plan of the Factory Premises. 

Chemical name of each product and raw material along with chemical reactions of unit processes. 

Details of manufacturing process / operations of each product. Details on Strategy for the implementation of 

cleaner production activities. 

Source of water supply 

Existing and propped raw water consumption and waste water generation 

Mass balance and water balance (Including reuse and recycle if any) to be generated from the process. 

The possibilities of reuse / recycle and other cleaner production options for reduction of wastes. Details of 

methods to be adopted for the water conservation. 

Characteristics of untreated and treated waste water. 

Details of ETP for treatment, including size of each unit, retention time, other technical parameters etc. 

Details of provisions to be made for complete evaporation of industrial effluent. Technical details of effluent 

evaporation / incineration system including its capacity, stream required for evaporation, proposed boiler to 

supply steam for evaporation in addition to the steam required for the process etc. 

One season meteorological data including temperature, relative humidity, hourly wind speed, and direction and 

rainfall shall be provided. 

One complete season AAQ data (except monsoon). The location of monitoring stations should be so decided so 

as to take into consideration the pre-dominant downwind direction, population zone and sensitive receptiors. 

There should be at least one monitoring station in the pre dominant downwind direction at a location where 

maximum GLC is likely to occur. 

Impact of the project on the AAQ of the area. Details of the model used and the input parameters used for 

modeling should be provided. The quality contours may be plotted on a location map showing the location of 

project site, habitation, and sensitive receptors, if any. The wind roses should also be shown on this map. 



Specific details of (i) Process gas emission from each unit process with its quantification (ii) Air pollution control 

measure proposed for process gas emission, (iii) Air pollution control measures for process gas emission measures to 

achieve GPCB norms, (iv) Details of the utilities required, (v) Type and quality of fuel to be used for each utility, (vi) Flue 

gas emission rate emission from each utility, (vii) air Pollution control measures proposed to each of the utility, (viii) List 

of sources of fugitive emission along with its proposed measures to control it. 

Details of Hazardous waste to be generated from the project stating detail of storage area for each type of waste, its 

handling, its utilization and disposal etc. How the manual handling of the Hazardous waste will be minimized. 

Methodology of de-contamination and disposal of discarded containers and its record keeping 

Membership of Common Environmental Infrastructure including the TSDF and Common evaporation facility 

Details of Measures proposed for the noise pollution abetment and its monitoring. 

A detailed EMP including the protection and mitigation measures for impacts on human health and environment as 

well as detailed monitoring plan and environmental management cell proposed for implementation and monitoring of 

EMP. The EMP should also include the concept of waste minimization, recycle/reuse/recover techniques, energy 

conservation, and natural resource conservation. Total Capital cost and recurring cost/annum earmarked for 

environmental pollution control measures. 

Occupational health impacts on workers and mitigation measures proposed to avoid the human health hazardous 

along with the personal protective equipment to be provided to the workers. Plan for pre-employment and post-

employment medical checkup of the workers. 

Details of work place ambient air quality monitoring plan as per GFR. 

Details of specific safety control measures proposed for solvent handling and storage. 